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Notes for using this parts book
1. This book was prepared based on information available in January 2000.
2. Parts are subject to changss in design without prior notice.
3. This parts book only lists parts for "-00 and -01" specification.

Refer to this association with the B981 standard parts book.
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A . -00, -011H+£ SR / For the parts of “-00 & -01” specification

REF.NO. CODE QTY = NAME OF PARTS RV

” 31 ” n Needie n”
<-008 > <For “-00" >

34 $35133016 112 2 )DOX558 ... <#16> [NEEDLE DOXS558(#16) ................ <#16>
<018 > <For"-01">

34 535133014 1zv>npoxsss ... <#14> |NEEDLEDOX558(#14) ................ <#14>
TR ” Presser foot mechanism ”

75 $35321001 1 FL—-+rHLFT2A GUIDE PLATE, A
"hwr—BE" " Cutter mechanism”
<-00H > <For "-00" >

2441 535479001 1> w—50 HAMMER, 50

3441 $35436101 1} 4 228%4.3-50 KNIFE, 2.8X4.3-50
<-01H > <For"-01">

24-2 S$35093001 1|1v-v—38 HAMMER, 38

34-2 S$35437101 1|2 22.8%X4.3-38 KNIFE, 2.8X4.3-38
"EELER " ” Power supply equipment mechanism ”

43 543336000 119813437 /v—= % Z00-01 HARNESS, 981 00-01

118-981-001




B . #iTE§{%K / Presser foot mechanism

< -004 / For "-00" >
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B . R I B8{% / Presser foot mechanism

REF.NO. CODE QTY B A NAME OF PARTS R
<-00H > <For “-00" >
80 535474401 1|#4x 7L~ kFRY/I 72 WORK CLAMP PLATE SET, R
80-1 535318001 1|RAAHYTFL— rR7E WORK CLAMP PLATE ASSY, R
80-2 537684101 117U o #R-50 NEEDLE PLATE, R-50
80-4 537680001 1R/ FH IR0 WORK CLAMP, R-50
<-01A> <For "-01" >
80 $35478401 14T 7L — FRSVY 2V WORK CLAMP PLATE SET, RS
80-1 535319001 1|2/ FHITFLl— rRST X WORK CLAMP PLATE ASSY, RS
80-2 $35309101 1|0 14R NEEDLE PLATE, R
80-4 535452001 112/ FHIRL WORK CLAMP, RL
80-18 $35330001 1|FVFH4I44%2R WORK CLAMP PLATE, R
80-1-1 535316001 1|AvavdHIr2 SUPPORT PLATE, ;5-BLOCK
80-1-2 060020416 21751 > FM2X4 SCREW, BIND M2X4
80-3 506696004 2} 332 53X6 SCREW, FLAT M3X6
80-5 $35236000 1|=5HHix3z BENDING WASHER, 3.2
80-6 $35235001 1|75y HTE SUPPORT PIN, ;CLAMP
80-7 021300302 132249 +3 NUT, 3 M3
80-8 535238001 1S5 Fsamir SHAFT HOLDER, ;CLAMP
80-9 062401016 2|+ ~34x10 SCREW, PAN M4X10
80-10 $35237001 15 7v5000 FULCRUM SHAFT, ;CLAMP
80-11 048050142 2| AP S5 AN RETAINING RING, EXTERNAL C5
80-12 $35234201 17327 LR=R CLAMP LEVER, R
80-13 018501236 1|7+ HFn bexi2 BOLT, SOCKET M5EX12
80-14 535167001 1|77 7 —A4R CLAMP ARM, R
80-15 014400532 2|7+ 4K 24ax5 SET SCREW, SOCKET (CP) M4X5
80-16 $35347000 1|2/ #H1FR CLOTH GUIPE, R
80-17 535326001 1A% M35 SCREW, M3.5
118-981-201




B . T B4{% / Presser

foot mechanism

< ~00A / For "-00" >
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B . I R8{% /Presser foot mechanism

REF.NO. CODE Q'TY EXT NAME OF PARTS RM
<-00H8 > <For "-00" >
81 $35475401 A9z FL— LYY & WORK CLAMP PLATE SET, L
8i-1 $35310001 1/ 44T FL—~bLY 3 WORK CLAMP PLATE ASSY, L
81-2 537683101 1i/ U1 2L-50 NEEDLE PLATE, L-50
81-4 $37679001 1|/ TL50 WORK CLAMP, L-50
81-19 $38335000 HIER YRR THREAD HOLDING PLATE
81-20 535326001 1|23 I/M35 SCREW, M3.5
<-01A> <For"-01" >
81 535476401 1MAHTFL—pLSU 73 WORK CLAMP PLATE 5ET, LS
81-1 $35317001 U EPER =S aVEN NE1 ¥ WORK CLAMP PLATE ASSY, LS
81-2 535308101 HIRAYVES 1 NEEDLE PLATE, L
81-4 $35453001 HEFE L =488 WORK CLAMP, LL
81-18 535329001 HEREE =X & 18 WORK CLAMP PLATE, L
81-1-1 535316001 1HvavyvT14 SUPPORT PLATE, ;S-BLOCK
81-1-2 060020416 2181 > FM2X4 SCREW, BIND M2X4
81-3 $06696004 215 aF 536 SCREW, FLAT M3Xé6
81-5 535236000 1 7FH¥H %32 BENDING WASHER, 3.2
81-6 $35235001 15790 SUPPORT PIN, ;CLAMP
81-7 021300302 1M33arv b3 NUT, 3M3
81-8 535238001 Heso7Foamy SHAFT HOLDER, ;CLAMP
81-9 062401016 2|+ ~34xX10 SCREW, PAN M4X10
2110 535237001 1S ToFr g FULCRUM SHAFT, ;CLAMP
81-11 048050142 2| AT HCS RETAINING RING, EXTERNAL C5
81-12 535233201 1257 Lsi—t CLAMP LEVER, L
81-13 018501236 1|7+ £ 4 F5X12 BOLT, SOCKET M5X12
81-14 $35168001 17577 —4L CLAMP ARM, L
81-15 014400532 2|7F 42 F 2aX5 SET SCREW, SOCKET (CP) M4X5
81-16 535348000 1lzs31 KL CLOTHGUIDE, L
81-17 $35326001 1]e 22 9Mm35 SCREW, M3.5
118-981-201



C . ZE&E~/ B{% / Double chain stitch looper mechanism

< -1/ /For "-01" >

83 82 80

77 76 79 75

92

" FA7ariR/ OPTION PARTS

89-5*%

D . 5% 3 B4f% / Threading mechanism

118-981-309

<-01/@ /For "-01" >

118-981-401




C. BB/l - /¥BA{R / Double chain stitch looper mechanism

REF.NO. CODE  [Q'TY B AT NAME OF PARTS RIVA
29 $35054001 1ova r7or1c GIMP GUIDE, €
31 $35025001 MerguL=—preag THREAD TRIMMER LEVER BRACKET
36 $35029001 U RS- TAYS MOVABLE KNIFE, A ;UPPER
37 105288001 tloxxv23s SCREW, SM2.38
38 $35026001 HERER-IY B BRACKET, ; U-MOVABLE KNIFE
39 060300416 1{rtq K3xa SCREW, BIND M3X4
89-4 S47033001 12— r7L—-F16 THROAT PLATE, 1.6
: "7 R ” OPTION PARTS *
89-5 547034001 1|2E- FFL— k12 THROAT PLATE, 1.1
<-01F> <For "-01"“>
75 $35048101 HEG NS i TENSION RELEASE LEVER
76 535049001 HEE =Y T TENSION RELEASE LEVER SHAFT
77 025680132 2|les¥H i ama37 WASHER, PLAIN S 4.37
78 048030342 2|k x7E3 RETAINING RING, E3
79 535050001 tIb—sS—of P22 LOOPER TENSION RELEASE
80 535051001 e bzntFarneyss TENSION RELEASE PLATE
81 $35365101 1 h2ist L=y X TENSION RELEASE LEVER CLAW
82 025350236 3les¥HrFIY3s WASHER, PLAIN M 3.5
83 062350516 3|+ ~235%5 SCREW, PAN M3.5X5
84 535366001 11 by x84 TENSION RELEASE CLAW SUPPORT
85 062400812 2|+ ~oaxs SCREW, PAN M4X8
86 $35052001 1t tanxyx TENSION RELEASE CLAW
87 $35055001 1 b2y 28% SPRING, TWIST
88 $35056001 114> x Sma SHOULDER SCREW, M4
92 $35057001 M banxLss—nz SPRING, TWIST
118-981-309
D . %8 > B{®R / Threading mechanism
REF.NO. CODE |qTY XS NAME OF PARTS RV
57 $35430001 PP vt THREAD GUIDE, B ;GIMP
58 062400812 1|F~a4xs SCREW, PAN M4X8
<-018 > <For"-01" >
46 534944101 1ot hrL—42 GIMP THREAD TAKE-UP LEVER ASSY
46-1 $34936001 1ot r Sy T2 SUPPORT PLATE
46-2 $34937001 1o q b rULsi— GIMP THREAD TAKE-UP LEVER
46-3 534938101 IPPEE VR LTS GIMP THREAD TAKE-UP DRIVING
46-4 $34940001 HPPER N UIES GIMP THREAD TAKE-UP SPRING
46-5 $34941001 HEPERA SHOULDER SCREW, M4
46-6 535018001 1lmav=on5— COLLAR, ;CAM LINK
46-7 534943001 114> 25Ma8 SHOULDER SCREW, M4
46-8 021400106 1|v r1324a NUT, 1 M4
46-9 535428001 IEE L EE-E-FVIE SPRING
47 062400812 2|+ ~aaxs SCREW, PAN M4X8
48 534939001 IPPER Y VE P GUIDE, ;G-THREAD TAKE-UP
49 062400812 2|+ ~2axs SCREW, PAN M4X8
118--401



E. %tV B{% / Thread trimmer mechanism

<-018 /For "-01" >

1-34

118-981-403



E. %Y E{&R / Thread trimmer mechanism

REF.NQ. CODE QTY ELAA NAME OF PARTS rR\VY

<-01F > <For "-01" >

1-1 $34914001 HERE Y FE & & = ] PLATE, ;CYLINDER SUPPORT

1-2 018400832 ZiF AR ~4x8 BOLT, SOCKET M4X8

1-3 534913001 Ll BV R T THREAD TRIMMER CYLINDER CLAW

1-4 534910101 NI bHFVY oL~ 4 3 THREAD TRIMMER LINK LEVER ASSY

1-5 534881001 14 xma SHOULDER SCREW, M4

1-6 $34906000 A rFUDSTARN BUSH, ;TR TRIMMER ARM

1-7 062260612 2|F~12.6%6 SCREW, PAN M2.6X6

1-8 $34905101 s b3 L= F THREAD CUTTER LEVER ARM

1-9 018401032 1|7 FH N Fax1o BOLT, SOCKET M4x10

1-10 537858000 1|=— FAE4X8 NEEDLE PIN, 4X8

1-11 534903001 IRTAE ¥ K s SPRING HOOK

i-12 534883001 1] bFEUR SPRING, EXTENSION

i-13 534902001 IAE S 5 SPRING HOOK

1-14 021350106 11324 B35 NUT, 1M3.5

1-15 062260406 1l+~a26x4 SCREW, PAN M2Z.6X4

1-16 534901001 1M1 b USF THREAD TRIMMER ARM

1-17 $34900001 1WA Y hIA—T— OPENER, ;T-NIPPER

1-18 153219001 1M1 Fonhs— COLLAR, ;MOVABLE KNIFE

1-19 $34899001 1A Krang 3 MOVABLE KNIFE ASSY

1-19-1 534898001 1MAFN 414 PIN, SPRING 1.4

1-20 141542001 3|HF2 U318 SCREW, FLAT SM3.18X4

1-21 534897001 IR AL THREAD HANDLER

1-22 S01694001 1[4 352 2.38%4 SCREW, FLAT 5\M2.38X4

1-23 534896001 1jaF1nsEs BRACKET, ; FIXED KNIFE

1-24 061300416 2|5 am3xa SCREW, FLAT M3X4

1-25 $34895001 1aFs1n FIXED KNIFE

1-26 018260832 2|7+ HEn b 26%8 BOLT, SOCKET M26X8

1-27 534834001 Mt rFr+112 THREAD GUIDE PLATE

1-28 534893001 I EEE AN P S | SETTING BRACKET, ;FIXED KNIFE

1-29 062300512 2{F~TA3X5 SCREW, PAN M3X5

1-30 $34889101 1|1 bYhzEoE THREAD NIPPER ASSY

1-30-1 534890001 1|4 +YHEU THREAD NIPPER, U

1-30-2 534891101 1lrbvanzp THREAD NIPPER, D

1-30-3 $34888101 A hyhEM THREAD NIPPER, MM

1-30-4 534892001 |1 bYhE—TF—t OPENER PIN

1-30-5 062020416 2|+~a2xa SCREW, PAN M2X4

1-30-6 021020106 2|+ b1 2 NUT, 1 M2

1-31 542515001 2| AR T28X35 SCREW, M2.6X3.5

1-32 534887001 1aFIna+HINz SPRING, PLATE ; F-KNIFE

1-33 $34886001 HasFant4I/iizxu SPRING, PLATE (U) ;F-KNIFE

1-34 $34885001 1|#4T 7L — kU PRESSER PLATE, U

1-35 004401003 2|+t 5% 4ax10 SCREW, FLAT M4X10

1-36 152904001 11 x %2437 SCREW, SM4.37

1-37 104336003 1] %2238 SCREW, SM2.38

1-38 $34884000 1A —F+—rix OPENER SPRING

1-39 060630312 2|3 F238-56X3 SCREW, BIND $M12.38-56X3

1-40 021400202 1224+ ha NUT, 2 M4

1-41 062300416 2|F~amM3Xa SCREW, PAN M3X4

118-981-403
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F . Z2[EBA{% / Air pressure mechanism

4‘2[3

118-981-514
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F. ZERR / Air pressure mechanism

REF.NO. CODE Q'TY ELAAg NAME OF PARTS RV

<-00H > <For 00" >

42-3 $44220001 M Foazwrar s VALVE UNIT ASSY, 4

42-3-1 544221000 1w/t ERnFaz s SOLENOID VALVE ASSY, 4

42-3-1-1 544231000 1MN==FNFa MANIFOLD, 4

42-3-1-2 S43683001 1|Fevrn7d SOLENOID VALVE

42-3-1-3 544223000 HFTNT SOLENOQID VALVE

42-3-1-4 544224000 1|4 LT )L 10R-01ML ELBOW, 10R-01ML

42-3-1-5 $23880000 2T P—-v%75—- AIR MUFFLER

42-3-1-6 $44225000 3|75 5rim PLUG,R 1/8

42-3-1-7 544226000 1175 5RrP-4 PLUG, R P-4

42-3-2 062403512 2+~ 104X35 SCREW, PAN Mi4X35

42-3-3 028040246 211832 FHx24 WASHER, SPRING 2-4

42-3-4 544215000 1|Fromeo3 AIR VALVE ASSY

42-3-4-1 544216000 1|72 ¥~ RC52408 SOLENOID VALVE, RCS2408

42-3-4-2 544228000 3| £ 73109-10 JOINT, 3109-10

42-3-4-3 S44229000 1lz7w755L-2 AIR MAFLER, SL-2

42-3-4-4 544217000 1zay psinFETO2 VALVE, ET02

42-3-4-5 544218000 1|/ % 7 1/4X1/4-M5 JOINT, 1/4X1/4-M5

42-3-4-6 544230000 1Y £ 531994 JOINT, 3199-4

42-3-5 062403512 2|+~ 34X35 SCREW, PAN M4X35

42-3-6 028040246 285 H R 2-4 WASHER, SPRING 2-4

42-3-7 026040136 Z|lES¥Hratias WASHER, PLAINS 4

42-3-8 026040136 2|leESs¥HxaHRa WASHER, PLAINS 4

42-3-9 544219001 IRPAY T VR o VALVE SETTING PLATE

118-981-514
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Sp1. (LRI —EF / DIFFERENT PARTS LIST

A / Work clamp I
(L) S35455-101 $39929-001 $35197-001 $39931-001
(R) S$35454-101 S39930-001 $35198-001 S$39932-001
< 10 ~18mmAg > <18 ~22mmH > < 22 ~26mmHA > <26 ~30mmH >
200
H
$35453-001 $35200-101 S37679-001 837677-101
S35452-001 $35199-101 S$37680-001 537678-101
< 26 ~38mmA > < 38mmkff > <50mmA > < 50mmKE >

§HiE / Needle plate |

13

{L) S35308-101(L) 835307-101(SL) 537683-101(L-50) S37681-101(SL-50)
(R} $35308-101(R) $35306-101{SR) $37684-101(R-50) $37682-101(SR-50)
<38mmA > <38mmHA > <50mmA > < 50mmHA >
‘00
. | ©
-01 !
R N
- @
118-981-Sp1



Sp2. {HRIEMm—%Z% / DIFFERENT PARTS LIST

[ = 7 Knife |

535438-101 535436-101 $35481-101 535483-101 535409-101 (8)
< 50mmA > <50mmA > < 50mmA > <50mmfA > <50mmHE >
28 3.0
AL \
NT—] Hammeﬂ

A=Y X (mm) 10 12 14 16
BRI—F 537211-001 537210-001 537209-001 S$37208-001

—_ AN R—H A Z (mm} 18 20 22 24
-[!0 B&a-—-RK S37184-001 535092-001 537195-001 837196-001

'%1 AT—t4 X (mm) 26 28 30 32
= Eﬂ!ﬂ J—FK S37197-001 537198-001 $37199-001 537200-001

NZ—H4 X (mm) 34 36 38 50
MRI-F 537201-001 $37202-001 $35093-001 535479-001

118-981-Sp2
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